
Faculty of Graduate Studies 

M.Sc. Program in Water and Environmental Sciences [WESC] 

 

Assessment of MBR Facility in Alreehan Suburb for Wastewater Treatment and 

Reclaimed Water Recycling in Agricultural Irrigation 

 

ضاحية الريحان لمعالجة مياه الصرف الصحي وتدوير المياه في  (MBR) تقييم منشأة الأغشية الحيوية

 المستصلحة في الري الزراعي

 

A Master Thesis Prepared By: 

Hareth M.M. Sulayeh (1195166) 

 

Supervised by: 

Prof. Dr.-Eng. Rashed Al-Sa`ed 

 

 

2022 



2 

Examination Committee Approval 

 

Assessment of MBR Facility in Alreehan Suburb for Wastewater Treatment and Reclaimed 

Water Recycling in Agricultural Irrigation 

 

في ضاحية الريحان لمعالجة مياه الصرف الصحي وتدوير المياه المستصلحة  (MBR) تقييم منشأة الأغشية الحيوية
[...]
The WHO issued the document "Reuse of effluents: methods of wastewater treatment and health 

safeguards" to maintain public health and proper sanitary use of waste in agriculture in 1973 where 

drafted the first guidelines Then, in 1986, all available epidemiological studies and their risks were 

analyzed, and in 1989, the guidelines were updated and new criteria were included (Carr, 2005).  

EPA extended the scope of indirect drinking reuse and industrial reuse to include several new and 

revised case studies, new knowledge on treatment and is infection technologies, emerging 

chemicals and pathogens of concern, economics, user rates and funding alternatives, public 

involvement and acceptance, research activities and sources of information (EPA, 2004). These 

guidelines have been the basis for the formulation of the regulations in different countries in the 

world. The possibility of reusing treated wastewater depends on the quality of treatment in 

different uses such as agriculture, industry and etc., according to the criteria for reusing treated 

wastewater published by the U.S. EPA and WHO there are different criteria for each use as shown 

in the table 5 (Kellis et al., 2013). 



38 

Table 5 U.S. EPA and WHO criteria for treated wastewater throughout different uses (Kellis et 

al., 2013). 

Water use Type of use 

 

BOD Turbidity TSS FC Cl PH 

Filtration & 

Disinfection 

Agriculture 

Food crops (fresh 

consumed) 

≤10 

mg\l 

≤2 

NTU 

- 

ND 

/100 

mL 

1 

mg\l 

6-9 Yes 

Non-food crops & 

crops consumed 

after processing 

≤30 

mg\l 

- 

≤30 

mg\l 

≤200 

/100 

mL 

 6-9 No 

Landscape 

Parks, School, 

Yards, 

Playgrounds 

≤10 

mg\l 

≤2 

NTU 

- 

ND 

/100 

mL 

1 

mg\l 

6-9 Yes 

Golf Courses, 

Cemeteries, 

Greenbelts, 

Residential 

≤30 

mg\l 

- 

≤30 

mg\l 

≤200 

/100 

mL 

1 

mg\l 

6-9 yes 

Industrial 

Cooling Water, 

Boiler Feed, 

Heavy 

Construction 

≤30 

mg\l 

- 

≤30 

mg\l 

≤200 

/100 

mL 

- - yes 



39 

Recreational 

 

Lakes and ponds, 

Marsh 

enhancement, 

Stream flow 

augmentation, 

Fisheries, 

Snowmaking 

≤10 

mg\l 

≤2 

NTU 

- 

ND 

/100 

mL 

1 

mg\l 

6-9 Yes 

 

In 1999, the Palestinian Law was issued, which stipulated in Article 29 that: "The Ministry of 

Environmental Affairs (MENA), in coordination with the competent agencies, shall set standards 

and norms for collecting, treating, reusing, or disposing of wastewater and storm water in a sound 

manner, which complies with the preservation of the environment and public health" (EQA, 1999). 

 Then, the Palestinian standards for the reuse of wastewater in agriculture were set in 2003, but 

they were restricted to general standards and technical principles for irrigation, which are: 

 Wastewater must be collected, treated and used in accordance with the guidelines to reduce 

the water deficit. 

 The treated domestic, commercial or industrial wastewater to be reused must comply with 

the standards assigned to each reuse plan. 

 Lined channels and pipes must be used to transport wastewater, and it is strictly forbidden 

to use sprinkler irrigation in treated wastewater. 

 Irrigation with treated wastewater must be stopped two weeks before the harvest, and fruits 

that have fallen on the ground should not be eaten and must be destroyed. 



40 

 Irrigation with treated wastewater for all crops prevents crops that are eaten raw such as 

vegetables 

 It is prohibited to dilute wastewater by mixing it with fresh water in treatment plants to 

comply with the requirements of this standard for reuse (EQA, 2003). 

In 2012, the Standards and Metrology Institution in cooperation with the Ministry of Agriculture 

and the Water Authority issued mandatory technical instructions 2012 - 34 for the reuse of treated 

wastewater for agricultural irrigation. These instructions included the definition of wastewater and 

the administrative instructions governing the reuse of wastewater, the table () below shows the 

Palestinian specification No. 2012-34. 

 The treated wastewater was divided according to its quality into four categories, high 

quality (A), Good quality (B), Moderate quality (C) and Poor quality (D).  

 The specification requires the approval of the Ministry of Agriculture for this use in 

accordance with the instructions issued by it for this purpose and allocating the violet 

colour to the water-carrying pipes. 

 It is prohibited to water livestock, irrigate vegetables, and directly feed groundwater and 

fish farming. 

 

 

 



41 

Table 6 Technical instructions No. 2012 - 34 for the reuse of treated wastewater for agricultural 

irrigation. 

Parameter 

Treated water quality 

High quality 

(A) 

Good quality 

(B) 

Medium quality 

(C) 

Low quality (D) 

DO 2<  2<  2<  2<  

BOD 02 02 02 52 

COD 50 50 100 150 

TSS 30 30 50 90 

TDS 1200 1500 1500 1500 

NH4 5 5 10 15 

PH 2 - 5  2 - 5  2 - 5  2 - 5  

SO4 122 122 122 122 

NO3 20 20 30 40 

FC 200 1000 1000 1000 

 

 

 

 

 

 



42 

 

3. Materials and Methods 

 

3.1  Study design 

This study opted for an applied research type, which entails two stages. The first stage entails 

information and data collection about Alreehan suburb including technical data on the 

residential and commercial zones including AL-Istishari Arab Hospital. Through personal 

interviews, the technical data covered the unit operations of the hospital including water 

consumption, wastewater discharge, and number of employees, departments, beds, and 

patients. The number of residents served by the MBR facility, MBR technical design, domestic 

water consumption in the suburb and hospital. The collected data on quantities of volumes of 

used chemicals and detergent in hospital.   

The second stage comprised fieldwork and lab analysis. In this study, sampling was done 

during August to November 2021 from the inlet, biological tank (anoxic, oxic, and anoxic) and 

outlet. The samples were collected biweekly basis at the Alreehan MBR facility, with lab 

analysis for selective parameters including physical {pH, temperature, conductivity (EC), 

turbidity, total suspended solids (TSS), mixed liquor suspended solid (MLSS), sludge volume 

index (SVI) }, chemical {chemical oxygen demand (COD), biological oxygen demand (BOD), 

NH4, NO3, total Keldgal nitrogen (TKN), total P}, biological parameters (total and faecal 

coliforms). All samples were prepared and analysed according to the Standard Methods 

(APHA, 2017). 



43 

3.2  Site description 

 

Al-Reehan Suburb 

Al-Reehan Suburb is a newly established Suburb owned by the Palestine Investment Fund and 

developed by Ammar Company, located about 8 km northwest of Ramallah and to the southwest 

of Abu Qash town, at an altitude of 800 meters above sea level. Administratively, Al-Reehan 

Suburb is affiliated with the Ramallah Municipality. The total area of the Suburb is 250,000 square 

meters; AL-Reehan Suburb see figure no.3, is used predominantly for residential and some 

commercial purposes and the Istishari Arab Hospital is located in the Suburb. AL-Reehan Suburb 

includes about 1,800 housing units to accommodate 8,000 residents. Wastewater from the Suburb 

is completely discharged through a sewage network to a sewage treatment plant designated for the 

Suburb using membrane bioreactor technology (MBR). 



44 

 

Figure 3 General overview of Alreehan Suburb  

The Istishari Arab Hospital (IAH) is located in Alreehan suburb and is considered the largest in 

terms of investment in the Palestinian health sector. The hospital had 14 floors with a total area of 

25,000 square meters, contains 19 departments including most medical specialties,  internal, heart, 

neurosurgery, obstetrics, pediatrics, daily cancer treatment unit, with a special department for 

coronavirus,  the total number of the hospital beds now reaches 220 beds moreover, 490 employees 

clinical and non-clinical caregiver. Currently, the hospital is establishing an entirely new building 

specialising for cancerous tumors, which will include a department for treating radioactive, 

chemical, biological and hormonal tumors for adults and children, and bone marrow 

transplantation.  



45 

The Istishari Arab Hospital (IAH) consumes about 1,000 cubic meters of water per month and 

disposes of about a, while the hospital annually consumes about 1824 litters as for detergents, 5424 

litters and washing powder (laundry) 768 kg. Without prior pre-treatment, all wastewater streams 

from Istishari Arab Hospital (IAH) are directly connected to the sewerage network of Alreehan 

Suburb, where a full-scale membrane bioreactor (MBR) system is operational for treatment and 

water recycling of reclaimed water in agricultural purposes (Figure 4). 

 

Figure 4 Al-Reehan suburb with AL-Istishari Hospital and MBR facility 

MBR wastewater treatment facility  

The MBR system, a wastewater treatment plant serving the neighborhood of Alreehan suburb on 

the side of the valley. During this study, the MBR system received an average daily flow of about 

100 m3.  The origin and volumes of wastewater is variable with domestic wastewater from 

households of Alreehan housing compound, hospital liquid waste streams from IAH, and recently 



46 

commercial wastewater from the LACASA Mall. The Mall extends over 65,000 m2 with hundreds 

of shops, restaurants, central supermarket and diverse services. 

Before entering the biological treatment, the incoming wastewater undergoes a preliminary 

treatment stage and will screen to at least 2 mm and then the biological treatment (anoxic tank, 

balancing tank, oxic or aeration tank.  

The mixed liquid flows by gravity to the membrane tanks from the biological process tanks, and a 

pump recirculates to the beginning of the biological treatment tanks in a process called return 

activated sludge (RAS). The membrane system is submerged membrane type ZW500d made with 

hollow fibre and gives a pore size of 0.4 microns, two cassettes installed in the membrane tank, a 

chlorination disinfection unit, and dewatering sludge unit, and an effluent collection tank.  

Typical operation of the membranes will involve a cycling of filtration (between 6 – 15 minutes 

the system will permeate producing clean water), backwash and relaxation subroutines. The 

purpose of the backwash and relaxation steps is to minimize solids build up on the membrane 

surface thereby maintaining the system performance over a long period without the need for 

excessive chemical. It is recommended to chemically clean the membranes every two months 

periodically to maintain the membranes. The cleaning process includes draining the mixed liquid 

in the membranes basin and filling the basin with clean water and sodium hypochlorite, then 

leaving the membrane soaked for 4-6 hours. It is preferable to clean continuously and not wait 

until failures. 

 



47 

Table 7 Technical Operational Parameters for the MBR system 

Parameter Value 

Average Daily Flow 500 m3 /day 

Biological tank (oxic, anoxic) 113.4 

Membrane Type ZW500d 

Membrane Tank volume 20.5 m3 

Total Number of Trains 1 

Number of full cassettes/Train 2 

Surface Area 41 m2 

Wastewater Temp. 

T max: 25 °C 

T min: 15 °C 

MLSS 

≤ 8,000 mg\l (in biological tanks) 

≤ 10,000 mg\l (in membrane tank) 

PH  6-9 

F/M ratio  0.148 d -1 

 

 

 

 

 



48 

Table 8 designed parameters for inlet and outlet Al-Reehan facility 

Parameter 

Inlet  

(Raw Wastewater) 

Designed Outlet 

(Treated Wastewater) 

Unit 

COD 1200 30 mg\l  

BOD 600 5 mg\l  

TSS 610 5 mg\l  

TN - 30 mg\l  

TKN 80 5 mg\l  

NH4 60 1 mg\l  

TP 10 - mg\l  

PH 6-9 6-8 mg\l  

EC ≤ 1500 ≤1500  mg\l  

Total coliform (TC) - 2.2 cfu\100 ml  

 

 



49 

 

 

 



50 

 

 

 



51 

3.3  Sampling  

All samples analysed in lab with the methods used in the testing laboratories at the University of 

Birzeit to physical, chemical and biological parameters mentioned in the table no.9 below. 

Physical tests  

The Electrical Conductivity (EC) and pH were analysed by instrument WTW (Germany) 

pH/Oximeter. 

Dissolved Oxygen (DO) were analysed by instrument (DO-meter 98196) 

Turbidity measured in NTU: Nephelometric Turbidity Units. The measuring is taken by instrument 

(Turbidity meter). 

Total Suspended Solids (TSS) samples were well mixed and filtered with weighted glass-fibre 

filter paper and dried at 105 °C. The difference in weight is the total suspended solids. 

For the MLSS test, we used a standard pre-weighed glass fiber filter. The residue remaining on the 

filter was dried at temperatures between 105°C; the increase in weight represents the MLSS. 

Sludge volume index (SVI) means measuring the sludge settling ability. In addition, it is valued 

by reading the volume of sludge settled within 30 minutes from a volume of one litter of sample 

in a graduated cylinder. 

SVI = volume of sludge stabilized after 30 minutes in (ml/L) divided by MLSS mixed liquid 

suspended solids (mg/L). 

Chemical tests 

BOD5, COD, TP, NO3-N and Ammonium (NH4) were measured according to Standard methods 

(APHA, 2017). 



52 

Biological Tests  

Total coliform (TC) and faecal (FC) coliform analysis was determined according to standard 

method (APHA 2017). 

 

Table 9 Standard methods used for the determination of chemical, physical and biological 

parameters (APHA, 2017) 

Parameters 

measured 

Instruments used for 

analysis 

Methods of 

analysis 

Location of 

analysis 

PH WTW (Germany) 

pH/Oximeter 

4500-H+ A BZU Lab 

DO DO-meter 98196  BZU Lab 

Temp. Temperature meter 2550B Onsite 

EC Portable EC meter  2520B BZU Lab 

Turbidity 2100P TURBIDIMETER 2130B IEWS Lab 

TSS Filtration and drying 2540D IEWS Lab 

COD Hach COD reactor 5220D IEWS Lab 

BOD DO meter – Oxi 197 5210B IEWS Lab 

NO3 HPIC 4500-NO3 BZU Lab 

TKN Gerhardt, kjeldatherm 

Gerhardt, Vapodest 30. 

4500B BZU Lab 

NH4 UV-VIS 

spectrophotometer 

4500C BZU Lab 



53 

TP ICP-AES - BZU Lab 

MLSS& SVI Filtration and drying, 

Imhoff cone 1L 

- IEWS Lab 

TC & FC Vacuum Filtering 

Apparatus 

9222B, 9222D BZU Lab 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



54 

4. Result and Discussion 

 

This section presents and discusses the results on physical, chemical and biological parameters 

obtained from the Al-Reehan MBR system. The water samples were taken from the water inlet of 

the treatment plant and from outlet the station and biological tanks in the station. The operational 

variables in the treatment plant will be evaluated to reflect the performance of the MBR system in 

compliance with local standards for agricultural reuse. 

4.1  Physical control parameters of Alreehan MBR facility 

4.1.1 pH 

 

The pH values as shown in Figure (5) in Alreehan MBR system whether in raw or treated 

wastewater, looking at the operational parameters Table (7), and the pH value is within the 

allowable range in the design; That is, it has no effect on the operation of the system. Nevertheless, 

it has slight differences, as the average pH value remained at 7.7 in raw wastewater and treated 

wastewater at 7.94 where pH value showed a slight increase in value in the treated wastewater. 

According to the Palestinian standards for agriculture reuse (PSI) and the agriculture ministry, this 

treated wastewater can be reused in agriculture due to the range of pH. 



55 

 

Figure 5 pH values for MBR inlet & outlet  

 

4.1.2 Electrical Conductivity (EC) 

 

The average electrical conductivity (EC) values in the raw wastewater ranged around 1547 µs\cm, 

while in the treated wastewater it was at a rate of 1517 µs\cm, where the results did not show a 

clear change in the EC values, due to the inability of MBR technology to remove salts from the 

wastewater (Zahraa & Gzar, 2019).  According to the Palestinian standards for agriculture reuse 

(PSI) and the agriculture ministry, this treated wastewater can be reused in agriculture. 